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Adjunctive Pain Medications:
YES 1. Acetaminophen 1000 mg PO

g8h (may consider IV if patient
not tolerating enteral feeds)
2. Ketorolac 30 mg IV g6h (max 5
q6h

A\

days) or ibuprofen 600 mg PO
4. Gabapentin 300 mg PO g8h
5. Methocarbamol 1000 mg PO
g8h for muscle spasm
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